HKS

GTSUPERCHARGER

Part No: 12001-AH003 HONDA CR-Z ZF1 (LEA-MF6)

o ERBE
ABIZIA (FERAT - CRARICBT BHA LS,
AT F 13 S EPIEFIIRE L TS,
BEAICH o IE, KITRELTIEEL,

AEME, TRISTYERDOHITTRIEETY,
AN—BHEEAHRGOBEALENELLIHERITIE. EONCEEVEFORTEICTERS LI,

] A % GTRAR—IS—F¥—C¥—YRT LA
== & HEEERITS
a — F N

Eow s E R"o# CR—Z +vb7v7¥v F(12001-AHO003) : 2010/02~

kR BAE M E04215-H15011-00 Ver.3-3.02

A—h—HFE R4 CR—Z (DAA-ZF1) ¥CVT BEXFER

T UBK LEA-MF6

RETDEC 6%
X ETNo. B i B®ZE B AN A
3-3.01 2010/08 R
3-3.02 2010/09 IN—Y YR MEE - FEM

-1-
HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z




B

[ZCDIZ/ ARE - B RIC DT/ RBE LEDEE oo,

T = Yy s S T
e L 1 B

1. J—TILIS— YU DETIFF L e
2. GT A=N=Fx—Ux—OmMfIF
3. 7 =TS D EU T e

R

CODEX. HKS GTRA—NN—Fv— ¥ —RATLZREVWLEITFWV=EESEILIZHYLRES TSVET,

AEREEY T

vITxy hEHELTEY., Xy FRNR—YDHATIEEITTEEEA,

A—N—F ¥ = v —RKEBFDEHGZLUND/SA—YIZEHL TIX

BEBTHELT
ZEICTHEAL:

WEEEEy b7y TLTERLTLESLY,
P&, BEERDICRIEBIELIEOICAZZRHZA S,

BT TR TREXREICRBESNTOWEIRNEZTY ., TRICHEAL TS,
REFRF T ETEIRNCDTHRA. S<CERELEETHEREZTLE>TIESL,

AE - BRIZONT

O AREFAREREZEZEICEFIT TV ELEE, BEROPE=ZZF~ADEROCEEZTEZXRAICHIET H-6H, sSFoTL
FREEFVEFEEEEZRLTLWET,

O FERFIEBHEERBRATT, ARNOFERIFTALENTLEEL,

@ HEHXIE=EN., ARRRUMEREMI. BEALFLCLICEYRIFEEZICOVNTIESHE—YE
EEAVHIRET,

O AHUFZFAARAERNETIL/ —TILEBAORM T ERLICHERESATLET,

O AEF. FLEHCBMTEENHYETOTABREARAENESECRACLEE L,

@ FURIMNBRESD. HBD-OFEHLERET L ENHYET,

REEDEE

AETK., FiRROX

SHHESEEAL. BEHRADBIRLALERLTVET,

A s
= =

EEEXIFEREN, FEXFEGZEI BANHHIEE

A\ EE

EREBXIEREN. BEEZRSBRABE SN DBZE(NE)
MARYMBOREENBE SN DBE

FEXRPHE &1, HEREEVHARETHER SN -YHIEE B X TEROBKIE R VHER))

HKS GT SUPERCHARGER SET UP KIT

HONDA CR-Z



EET—4

RRH200PS LIEEZRESNSEHRIT, MIERFD 4 TTREANILMBYNRELTLES O
MEDIA—R—RUT -7 - 9500 T—)—EMIFLERBL, 6 ITLTEHELEHELET,
., R——=Fr—Sr—T—1) —BERAD 6 ') TEENIL L

HKS®ZEEJOT Y MITHMET—) —2LUTOHRICEMILEBOLDTI,

Jg—1)—

nE

A —G—K T T—1)—

MIERE (lROEXEREREHRE)

G127 7GEEEBMT I EDEZEEL.

T > j°_| —
7aAv7=y 6 YT LIS T £ BIREAEREA)
S5 T—1)— MIEREIZ(2JEMmT)

== F =S p—T—)—BER

A—IN—F—Ty— KA RS RS AR " . 6 VITEEANILL
, 41)TEEN)LE _

J—)—%F (T2 6500r.p.m.BF) (BET—4)

¢ 100 (Boost #3 0.8kgf/cm2) %9 98000 [E] &5 4PK1245 6PK1265
¢ 95 (Boost #9 0.9kgf/cm2) #3 103000 @ &5 4PK1240 6PK1260
® 90 (Boost # 1.0kgf/cm2) #3 109000 [@ &5 4PK1225 6PK1245
¢ 85(Boost #3 1.2kgf/cm2) #5 115500 [@)#5 6PK1240
¢ 80(Boost #3 1.4kgf/cm2) %9 122700 @85 6PK1230

¥ HKSHEmERITAT Y T, SICIRADEEHICHKET 55,
RA=N—Fx¥—I¥—T——F% ¢80 & LA VRS EEMEEHE 12 AEEFE TS LIFTEY FIHN
ZeZzEZERE LEARORSEEHIT 11 AERERERELTEY EY,
HFEREEERETERL TOIHERIXRIERENELRYET,

HKS GT SUPERCHARGER SET UP KIT

HONDA CR-Z




IN—Y )X b

EE oE HE "5
1 A—N—Fr—Iv—KEFx vk 1 AEMIZEALTIEZF v REIRERAE SR
2 A—N—F—Trv— AL YrIZUD 1
3 A—IN\—Fx—Tx—T 54Uk No,1 1
4 A—N—Fx—2x¥—T5/7Yk No,2 1
5 T3+ =TS vk No,1 1
6 T3+ =57 vk No,2 1
7 T—1)— ¢60 2
8 AR—H— M8 L=5 2
9 AR—H— M8 L=25 1
10 AR—H— M10 L=3.2 2
11 mA)Lk M8 L=35 3
12 FyTHRILE M8 L=15 2
13 FyTRILE M8 L=50 2
14 FyTHRILE M8 L=70 1
15 FyTRILE M10 L=20 3
16 FyFRILE M10 L=30 1
17 FyTRILE M10 L=35 2
18 Tviv— M8 5
19 Tvie— M10 6
20 7704ty M8 2
21 ER{tEREASE 1

HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z



1. 7 —=)L8—YESL

BIEBEEEI > THEEZTLHS,
QXY TUDIA FRAEEFEHRERNT .
QRTSyoad—ILRERSNT,

RA—rToiatr—T——RILFIDD&LSIZ
RUSAMEERTIR - AHRLUFEEIRTIT.
r—rFoiar—J—1—%

REFETEI Y ARIZEA L TRIL FEERS T,

@A —bTFriar—z2mand,
GYDRIL FZEHNT,

|T—F%>9a+—

EALIPAL!

6)1 v F—H T =Rh—IL RERST,

RKEDM, /A TOREIL - 4 2 —0—5—OB{FIHERES.
WEIZHEH L TEBHEBEEICHL —T L=V FENT,

-5-

HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z



2. GT RA—IN\—Fv¥—v—HftIT

IN—Y YR

No. e HE
P2 A=I\=Fx—Tr—ALwbIST 1
P3 RA—I—Fx—Tx—T 57 Yk No,1 1
P4 RA—IN—Fx—Tx—TZ Yk No,2 1
P5 Toiar—T 34 vk No,i 1
P6 ToiaFr—I34 vk No,2 1
P7 J—1)— ¢60 2
P8 AR—H— M8 L=5 1
P9 AR—4— M8 L=25 2
P10 AR—H— M10 L=3.2 2
P11 mAR)Lk M8 L=35 3
P12 FyyTHRILE M8 L=15 2
P13 FyTHRILE M8 L=50 2
P14 FyyTHRILE M8 L=70 1
P15 FyTRILE M10 L=20 3
P16 FowFRILE M10 L=30 1
P17 FwTRILE M10 L=35 2
P18 Tviv— M8 5
P19 Tvv— M10 6
P20 I vk M8 2
-6 -

HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z




(1) 7—)— ¢60%

DF ¥y FRILE M10 L=30

@7y r— M10

@AR—H— M10 L=3

FRAW R—N—Fx—Sv—T545 v FNolIZ
BT+,

T=43 (4. 38)

QR—N—F¥—C¥—T347 v kNol%
DF vy FRILE M8 L=T70

@F vy TRILE M8 L=50

®@7vir— M8

@DAR—H— M8 L=25

®RR—H— M8 L=5

RN T VIZERF TS,

1=24(2. 45)

| 754 v kNo,1

HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z



R=N=F ¥ —Ur—FKE¥v FAREHRASZ
BECAANY—F—EWEAIL. AANLI—F5—K—R%
RA—/"—=F v — T v —ASSY [ZHF T 5,

IR —N—F =D —KEFy FRRKGRBAEESE,
FR—ZAAMEERGR & TS T HIBEIE
ANT—bFa—T% BEMEERT S,

(HAR—IN—F ¥y —2 ¥ —ASSY &
dOmA)L + M8 L=35
AW, A—=\—F¥—2¥—T 545wy b No,l [CTERfTIT5,

C BT OBER—S—F v — v —ASSY FHO= v FLipni 2N TT v T
IV VEDRITERENTG K S, 8 7547 v kNol

"= )T -y TIOAEEEZRAET D,

1=29(3.0)

HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z



G)LRER—/I—Fr—Cr—T—) —FAKESEICL T,
DR—1IS—F ¥ —Tr—KhFy bR, Fr v TR bAFH T
RO AEBALTW W :=RA—I—Fr—Vr—T—1)—%
A—IN—F ¥ —2 ¥ —ASSY [CEfTIT 5,

s Xy TRIL bAFH T OO ITORR.
A—IN—F ¥ —T ¥ —ASSY Dt E2—AESGELNKESIZ

NALUFETRYEDZET D,

T=10(1.02)

A—N—Fr—Sr—T— 1 & 2

A—=N—F v —Uxv—T—1)—¢100 12999-AK005

A—N—F v —Dxv—T—1)—¢9% 12999-AK004

A—=N—F v —Dxv—T—1)—¢90 12999-AK003 .

A )—¢ RA—IR—Fv—Vrv—F—1—

A—N—F v —Dxv—T—1)— ¢85 12999-AK002

A—=N—F v —Dxv—T—1)—¢80 12999-AK001

(6) T aFr—T34 Yk No2 &
DF vy TRILE M10 L=35
@7y r— M10

AW, IO TERICET TS,

’
(S]]
o

T3 =T vk No2 IZIXAENH D=0 RESEICREITEE L TR T 174

T=43 (4. 38)

(N F—Y— ¢60 %

DF vy THRILE M10 L=20

@7y r— M10

@AR—H— M10 L=3

AW, 7237 —T 34 vk No 1 IZE{FIT5,

1=35(3.57)

HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z



@) BET—FHR—NR—F¥r—Sry—T— ) —BARP.I)ESEIC.
A=IN—F =% —T—1)—RFIZE2=RNILFZRDES5H LA T FTRTITS,

-EAF ALV R IHMIES ST — ) — 2R EYICEESEENLRILNERST TS,

HKS 74 K5 T—1)—

HKS R—N—Fr—Vv—T—1)—

—

n,

yw—a—mw— 1y —
)—bimﬁﬁ

;

METF7aVT—1)—

WMEOD SV T—1)— HKS 7Y 3+—7—1)—

9) 7o a3F—T37 Yk No 1l &

DD FryFHRILE M10 L=20

@7 vr— M10

AW, 7223 F =37 Yk No2 ITEfF 1+, T2a+—T 34 Yk No,1 Z LTS, HEERATRILEERS,

723+ —T55 9k No2

FHRIGIE RNILRRNRUX | $EEERA (N{kefl)
TARST—=—- 95209 T—1)—F 130mm 815 {83.2}
KRR RNVIEE D BIERFITRIERICA AL TS,

- NJL MEERARRE. FRKRIZEY 2~20 BEITHRANRET H-OBERNIZHDLKLSIC
WY ERR - ABEITES, FAMBERENIL FOBUI RSV EH, CEHDICHE, AREZATES,
s RNILEBRET—1)—DEIZLO MY E>TVEINERT S,

T=43 (4. 38)

-10 -
HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z



(10) 1 > T—9 v =FR—)L FERFIF. R—N\—Fv—2%v—TF7 Yk No2 &
DF vy FHRILE M8 L=15

@7y vy— M8

@772+ vk M8

FIEARIL b

AL, R—/X—Fv—Sv—T55 Yk No - AT —II=R—ILRIZEfT T3,

1=24(2. 4)

RA—IN—F¥—Tx—T 54 vbk No,1

A—=IN—=F¥—T%—T 39k No2

XEFDM, R—NN—Fv—Sv—A Ly b IS, a4 THEEBEIZ, SHEBACESL,

-11 -
HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z



3. 7 —<LA— VIt

BREEEICR->THEEZTES,
VRT3 yoas—IL RERRFITS,

XEFDM, /A TOWMEIL - 41 V2 —9—5—OWFITET.,
WAL=/ —<INN—Y = BEEEEITH > TRFIT 5,

-12 -
HKS GT SUPERCHARGER SET UP KIT
HONDA CR-Z



HKS

GTSUPERCHARGER

Part No: 12001-AH003 HONDA CR-Z ZF1 (LEA-MF6)

INSTALLATION MANUAL

NAME OF PRODUCT

GT SUPERCHARGER SYSTEM SET-UP KIT

PART NUMBER

12001-AH003

APPLICATION HONDA CR-Z (DAA-ZF1)

ENGINE LEA-MF6

YEAR 2010/01 -

REMARKS * This kit is not applicable on vehicles equipped with a CVT

transmission.

= A suction pipe and chamber pipe are required separately in order to
install this kit.

+ Re-tuning the fuel and ignition timing are required.

= High octane gasoline must be used

- Replace the spark plugs with NGK #8 or equivalent. It is recommended
to use HKS Super Fire Racing M40i.

- Upgrading engine parts and using larger capacity injectors and/or fuel
pump may be required depending on the target engine output.

REVISION OF MANUAL

Rev. Number Date Manual Number Details
3-3.01 2010/8 E04215-H15010-00 |1%* Edition
3-3.02 2010/9 E04215-H15011-00 |2™ Edition

Published in August, 2010 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INOTICE |
This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory service
manual. To avoid injury, follow the safety precautions contained in the factory service manual.

ATTENTION |
@ This manual indicates items you need to pay attention to in order to install this product safely and
lists precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
modification and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent
instructions.

Application Data |

If the maximum engine output is more than 200PS, it is recommended to replace and/or modify the
factory water pump pulley, A/C pulley and crank pulley to 6 rib since slippage of the 4 rib belt may occur.
Refer to the application list below for the suggested 6 rib belt when replacing and/or modifying the
factory pulleys.

Pulley Outside Diameter

Water Pump Pulley | Same as the factory pulley (The width should be wider.)

127.7mm (Shave all 4 ribs on the factory pulley. Prepare a 6 rib ring
and press fit the ring to the pulley.)

Crank Pulley Same as the factory pulley (Add 2 ribs to the pulley.)

A/C Pulley

Supercharger Pulley Application List
Supercharger Pulley ¥@DImpeller Max RPM 4 Rib Belt %®@ 6 Rib Belt

Diameter (at 6500rpm) (Ref. Data)
9100 (Boost: 0.8kgf/cm?) Approx. 98000 4PK1245 6PK1265
995 (Boost: 0.9kgf/cm?) Approx. 103000 4PK1240 6PK1260
990 (Boost: 1.0kgf/cm?) Approx. 109000 4PK1225 6PK1245
985 (Boost: 1.2kgflcm?) Approx. 115500 6PK1240
980 (Boost: 1.4kgflcm?) Approx. 122700 6PK1230

For safety precautions and product warranty liabilities, the impeller's maximum RPM should not exceed
110,000 rpm. HKS will not be responsible for any damage caused by the use of this product beyond
the impeller’'s maximum RPM limit.

-1- HKS GT SUPERCHARGER SET-UP KIT
HONDA CR-Z



PARTS LIST

NO. DESCRIPTION QT REMARKS
1 Supercharger Unit Kit 1 Check the partsist
2 Supercharger Inlet Flange 1
3 Supercharger Bracket No.1 1
4 Supercharger Bracket No.2 1
5 Tensioner Bracket No.1 1
6 Tensioner Bracket No.2 1
7 Pulley 60mm 2
8 Spacer M8 L=5 2
9 Spacer M8 L=25 1
10 Spacer M10 L=3.2 2
11 Flat Head Bolt M8 L=35 3
12 Cap Bolt M8 L=15 2
13 Cap Bolt M8 L=50 2
14 Cap Bolt M8 L=70 1
15 Cap Bolt M10 L=20 3
16 Cap Bolt M10 L=30 1
17 Cap Bolt M10 L=35 2
18 Washer M8 5
19 Washer M10 6
20 Flange Nut M8 2
21 Installation Manual 1

HKS GT SUPERCHARGER SET-UP KIT
HONDA CR-Z




1. Removal of Factory Parts

Refer to this instruction manual and the factory service manual to remove the factory parts.

(1) Disconnect the negative cable from the battery.
(2) Remove the splash shield.

(3) Turn the auto tensioner pulley counterclockwise, and
remove the belt. When turning the auto tensioner,
use a tool such as Honda factory tool or box spanner.
Place the tool as shown in the diagram on the right.

(4) Remove the auto tensioner.
(5) Remove the bolt .

auto tensioner

(6) Remove the intake manifold.

¥ Refer to the factory service manual to remove the factory parts and to help determine the layout
positions for the piping, intercooler, etc.

-3- HKS GT SUPERCHARGER SET-UP KIT
HONDA CR-Z



]2. Installation of GT Supercharger

Parts List

No. Description QT
P2 Supercharger Inlet Flange 1
P3 Supercharger Bracket No.1 1
P4 Supercharger Bracket No.2 1
P5 Tensioner Bracket No.1 1
P6 Tensioner Bracket No.2 1
P7 Pulley 60mm 2
P8 Spacer M8 L=5 1
P9 Spacer M8 L=25 2
P10 Spacer M10 L=3.2 2
P11 Flat Head Bolt M8 L=35 3
P12 Cap Bolt M8 L=15 2
P13 Cap Bolt M8 L=50 2
P14 Cap Bolt M8 L=70 1
P15 Cap Bolt M10 L=20 3
P16 Cap Bolt M10 L=30 1
P17 Cap Bolt M10 L=35 2
P18 Washer M8 5
P19 Washer M10 6
P20 Flange Nut M8 2
-4 - HKS GT SUPERCHARGER SET-UP KIT

HONDA CR-Z



(1) Install the provided Pulley 60mm to Supercharger
Bracket No.1 using the following provided parts. Pulley 60mm

@ Cap Bolt M10 L=30
@ Washer M10
® Spacer M10 L=3

IToiGUEISPECINEm(KGRMN T=43(4.38)

(2) Install Supercharger Bracket No.1 to the engine
using the following provided parts.

@ Cap Bolt M8 L=70
@ Cap Bolts M8 L=50
® Washers M8

@ Spacers M8 L=25
® Spacer M8 L=5

IToGUEISPECINEm(KGRMN T-24(2.45)

S/C Bracket No.1

(3) Install the oil cooler included in the Supercharger
Unit Kit, and connect the oil cooler hose to the
Supercharger main unit referring to the installation
manual of the Supercharger Unit Kit.

NOTE |
+ Refer to the installation manual of the

Supercharger Unit for details.

Attach corrugated tube to the portions of hose

that may come in contact with other parts of the

vehicle.

-5- HKS GT SUPERCHARGER SET-UP KIT
HONDA CR-Z



(4) Install the Supercharger main unit to Supercharger Bracket No.1 using the provided Flat Head Bolts
M8 L=35 .

Adjust the position of the hose clamp and hose
fitting so the hose fitting on the bottom of the
Supercharger does not get caught in the engine
when installing the Supercharger main unit.

ITrlieSpECINEmKSREM T=29(3.0)

(5) Install the supercharger pulley to the Supercharger main
unit using the hexagon cap bolts @ included with the
Supercharger Unit Kit.

% The supercharger pulley must be purchased
separately. Refer to the table below to select the
appropriate pulley.

When tightening the hexagon cap bolts, hold the bolt
in the center of the pulley with a hexagon wrench so
the center part of the Supercharger does not rotate.

Il SpEcINEmKGRm) T=10(1.02)

S/C Pulley Diameter Part Number

S/C Pulley 100mm 12999-AK005

S/C Pulley 95mm 12999-AK004

S/C Pulley 90mm 12999-AK003

S/C Pulley 85mm 12999-AK002

S/C Pulley 80mm 12999-AK001
-6- HKS GT SUPERCHARGER SET-UP KIT

HONDA CR-Z



(6) Install Tensioner Bracket No.2 to the lower part of the engine using the following provided parts.

@ Cap Bolts M10 L=35
@ Washers M10

* Make sure to install Tensioner Bracket No.2 in correct direction. Refer to the diagrams below.

ITOIGUEISPECINEm(KGRMN T=43(4.38)

Tensioner Bracket No.2

(7) Install the provided Pulley 60mm to Tensioner Bracket
No.1 using the following provided parts. : Pulley 60mm

@ Cap Bolt M10 L=20 . J
@ Washer M10
® Spacer M10 L=3 Y

ITorGUe SpECINEm(KGREMN T=35(3.57) [

(8) Select the appropriate ribbed belt referring to the
application list on page 1. Route the belt as shown in
the diagram below.

- Tensioner Bracket No.1

+ For easier installation of the belt, rotate the factory
crank pulley clockwise while installing.

HKS Idler Pulley

HKS S/C Pulley

Factory Water Pump Pulley

*Vehicle’s Front

Factory A/C Pulley

Factory Crank Pulley

HKS Tensioner Pulley

-7 - HKS GT SUPERCHARGER SET-UP KIT
HONDA CR-Z



(9) Install Tensioner Bracket No.1 to Tensioner Bracket No.2 using the following provided parts.

@ Cap Bolts M10 L=20
@ Washers M10

Move Tensioner Bracket No.1 up and down to adjust the belt tension to the indicated specification.

Tensioner Bracket No.1

Tensioner Bracket No.2

Measurement Position Belt Span’ Belt Tension (N{kg})
Between Idler Pulley & Crank Pulley 130mm 815 {83.2}

% Input the belt span value to the measuring instrument when measuring the tension.

* The belt tension will settle between 2-20 hours after installation. Once the belt settles, re-measure
the tension and adjust if necessary. Periodically check the belt tension to make sure it's up to

specification.

+ Make sure the belt is correctly aligned with the grooves on the pulley. [FTOIqUe SpecHNIM(KITm)

T=43(4.38)

(10) Install the intake manifold; then install Supercharger Bracket No.2 and Supercharger Bracket No.1
to the intake manifold using the following parts.

@ Cap Bolts M8 L=15
® Washer M8

® Flange Nut M8
Factory Bolt

T=24 (2.4)

e

Factory Bolt

S/C Bracket No.2

X Use the Supercharger Inlet Flange to make the suction pipe.

-8- HKS GT SUPERCHARGER SET-UP KIT
HONDA CR-Z



\3. Reinstallation of Factory Parts

Refer to the factory service manual to reinstall the removed factory parts.
(1) Reinstall the splash shield.

Make sure to reinstall all removed parts referring to the factory service manual.

-9- HKS GT SUPERCHARGER SET-UP KIT
HONDA CR-Z



	GTS7040 SET UP KIT 取説　Ver.3-3.02.pdf
	12001-AH003(E04215-H15011-00)英文

